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To: Hoei Sangyo Inc.

Request no. 175851
Report date: 7 September 2017
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Report of Test Results

Japan Paint Inspection Association West Branch
Branch manager Takashi Yamada

1-20-3 Nagaotanimachi, Hirakata-city, Osaka 573-0164

Branch chief

stamp

Product name

HYDRO THERMO color: White

Lot No. 170623-102

Test reception date 19 June 2019

Test collection date - .

Test collection location Send (Hoei Sangyo Inc.)

Manufacturer

Hoei Sangyo Inc.

Test quantity lkg x 2

Test items

Result

Test method

JIS K 5675:2011
High solar reflectance paint for roof type 1 kind LG class

Lightness area Cement-based test version

State in the container

Uniform condition without hard lumps

According to JIS K 5675 7.4

Uniform condition without hard lumps

23°C

Surface

Surface dries within 8 hours

According to JIS K 5675 7.5

Surface dries within 8 hours

dryness 5°C

Surface dries within 24 hours

According to JIS K 5675 7.5

Surface dries within 24 hours

Low temperature stability

Does not change

According to JIS K 5675 7.6

Does not change

Appearance of coating film

Normal

According to JIS K 5675 7.7

Normal

Near-infrared

b) High brightness area

According to JIS K 5675 7.8

P %

Solar wavelength solar brightness L* : 97.0 b) High brightness area
reflectance reflectance P 1r % Pir:87.2 When brightness L*=80.0, P 1r=80.0
% All-solar reflectance 87.5 According to JIS K 5675 7.8

No standard value is set, but test results will be reported.

Weight drop resistance

No cracking or peeling

According to JIS K 5675 7.9

No cracking or peeling

Mirror gloss (60 degrees)

2.9

According to JIS K 5675 7.10

Less than 70

Acid resistance

No abnormality

According to JISK 5675 7.11

No abnormality

Alkali resistance

No abnormality

According to JISK 5675 7.12

No abnormality

Wet and cold repeatability

Withstands repeated wet and cold heat

According to JIS K 5675 7.13

Withstands repeated wet and cold heat

- If you want to reprint or copy a part of it, please obtain the consent of our association in advance.
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Report of Test Results

Japan Paint Inspection Association West Branch

Branch manager Takashi Yamada

1-20-3 Nagaotanimachi, Hirakata-city, Osaka 573-0164

Test method

piece and the sample was visually compared,
and there was no significant difference
between the color change of the sample and
the color change of the sample.

Chalking grade: 1

Test items Result JISK 5675:2011
High solar reflectance paint for roof type 1 kind LG class
Lightness area Cement-based test version
Accelerated Observation After irradiation for 600 hours, the coating According to JIS K 5675 7.14
weather evaluation film did not crack, peel, or swell, and the After irradiation for 600 hours, the coating film does not
resistance degree of discoloration between the test crack, peel off, or swell. The degree of discoloration

between the test piece and the sample product is visually
compared, and there is no significant difference between
the color change of the sample product and the color

change of the sample. The chalking grade is 1 or 0.

Color difference

AE* ab

1.4

According to JISK 5675 7.14

No standard value is set, but test results will be reported.

Adhesiveness

Classification 0

According to JIS K 5675 7.15

Category 1 or Category 2

The submitted coating specifications are shown in Table 1 and the samples are shown in Table 2.

Table 1 coating specifications
Process Product name Mixing ratio | Type of diluentand | Coating amount Painting Painting
(Mass ratio) dilution ratio (%) (Kg/ m) method interval (h)
Undercoat OPTIMUS C3 Primer — Water 0.15 Brush 24
color: Milky white 5 Paint
1** topcoat HYDRO THERMO — Water 0.2 Brush 24
color: White 2.5 Paint
2™ topcoat HYDRO THERMO — Water 0.2 Brush —
color: White 2.5 Paint
Table 2 samples
Process Product name Lot No.
Undercoat OPTIMUS C3 Primer color: Milky white Lot No. 170615-103
Topcoat HYDRO THERMO  color: White (Test piece) Lot No. 170623-102

(Sample) Lot No.170615-104

That’s all.
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